
N706 / N707 
 

Part Catalog 



1. EXTERIOR 1 17. PAPER EXIT2

2. EXTERIOR 2 18. DUPLEX UNIT1

3. OPERATION PANEL 19. DUPLEX UNIT2

4. OPTICS SECTION 1 20. DUPLEX UNIT3

5. OPTICS SECTION 2 21. DRIVER UNIT

6. OPTICS SECTION 3 22. TRANSFER UNIT

7. OPTICS SECTION 4 23. ELECTRICAL SECTION1

8. LASER UNIT 24. ELECTRICAL SECTION2

9. PAPER FEED SECTION 1 25. ARDF-EXTERIOR

10. PAPER FEED SECTION 2 26. ARDF-PAPERTRAYSECTION

11. PAPER FEED SECTION 3 27. ARDF-FEEDSECTION1

12. PAPER REGISTRATION 28. ARDF-FEEDSECTION2

13. PAPER TRAY 29. ARDF-TRANSFERSECTION

14. FUSING UNIT 1 30. ARDF-DRIVE SECTION

15. FUSING UNIT 2 31. ARDF-FRAME SECTION

16. PAPER EXIT1 32. ARDF-DECAL SAND DOCUMENTS

  



1. EXTERIOR 1

1

1 

2 

3 

4 
5 

6 

7 
8 

9 

10 

11 

12 

13 

14 

15 

16 17 
18 

19 

20 

21 



1. EXTERIOR 1

Q'ty Q'ty

1 N0011251 COVER:SCANNER:FRONT 1 101 04513008P SCREW:FLANGE:M3.0*8 BLACK 10

2 N0011252 COVER:SCANNER:LEFT 1 102 04513008N-K SCREW:TAP:M3X8 11

3 N0011253 COVER:SCANNER:REAR 1 103 03530050P BIND SCREW M3*5 BLACK 2

4 N0011257 COVER:LEFT 1 104 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 4

5 N0011265 COVER:EXIT:LEFT 1 105 04513006N-K SCREW:FLANGE:M3.0*6 2

6 N0011268 TRAY:EXIT 1 106 04340082N SCREW:ROUND:M4.0*:8 4

7 N0011283 TRAY:EXIT:ASSIST:BASE 1

8 N0011269 TRAY:EXIT:ASSIST:EXTANTION 1

9 N0011275 COVER:EXIT:UPPER 1

10 N0011264 COVER:EXIT:LOWER 1

11 N0011256 COVER:SCANNER:BOTTOM 1

12 N0013998 TRAY:REVERSE 1

13 N0011266 COVER:EXIT:REAR:UPPER 1

14 N0011267 COVER:EXIT:REAR:1-BIN 1

15 N0011276 COVER:EXIT:REAR:LOWER 1

16 N0011274 COVER:FRONT:INNER 1

17 N0011280 LEVER:TONER SUPPLY:FRONT 1

18 AG070504 MAGNET:ASS'Y:4.4KGF 2

19 N0011398 DOOR:HINGE 2

20 N0011284 CAP:LED:EXIT 1

21 N0015096 PCB : EXIT LED 1

Description

2

Index

No.
Part No. Description

Index

No.
Part No.



2. EXTERIOR 2

3

    

1 

2 

3 

4 

5 

6 

7 
8 

9 

10 

11 

12 



2. EXTERIOR 2

Q'ty Q'ty

1 N0011254 COVER:SCANNER:RIGHT 1 101 04513008P SCREW:FLANGE:M3.0*8 BLACK 2

2 N0011258 COVER:RIGHT 1 102 04513008N-K SCREW:TAP:M3X8 12

3 N0011279 COVER:RIGHT:FRONT:LOWER 1 103 04503008N-K BIND SCREW M3*5 BLACK 6

4 N0011259 COVER:RIGHT:FRONT:UPPER 1

5 N0011261 COVER:FRONT 1

6 N0011281 COVER:REAR:RIGHT 1

7 N0011260 COVER:REAR 1

8 N0011270 COVER:DOOR 1

9 N0011271 COVER:DOOR:INNER 1

10 N0011397 MAGNET BRACKET:DOOR:FRONT 2

11 N0011399 SHAFT:HINGE 2

12 N0011396 STUD SCREW:COVER:RIGHT:FRONT 1

4

Index

No.
Part No. Description Part No. Description

Index

No.

  

  

  

  

  



3. OPERATION PANEL

5

  

  

  

1 

2 

3 

4 
5 

                  

6 

8 

10 

11 

13 
12 

21 

15 

101 

18 

17 

7 

    

* 

  

101 

9 

14 

16 

101 

20 
19 



3. OPERATION PANEL

Q'ty Q'ty

* NN010050 OPERATION UNIT:NA 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 26

1 N0011432 COVER:OP:UPPER 1

2 NN011429 COVER:OP:ASSY:NA 1

3 N0015870 ASSY : LCD 1

4 N0011451 KEY TOP： START: ASSY 1

5 N0011452 KEY TOP: CLEAR STOP:ASSY 1

6 N0011453 KEY TOP:MAIN: POWER S/W:ASSY 1

7 N0011440 MYLAR:REFLECTOR:OP:ASSY 1

8 N7025060 PCB:UICC_MAIN:NA 1

9 N0015062 PCB:UICC_TK3_LED 1

10 N0011497 RUBBER:OP 12

11 NC021495 BRACKET:OP:ASSY;CHN 1

12 N0011517 BRACKET:HINGE:SCANNER 2

13 N0011520 SPRING:OP 2

14 N0011519 SHAFT:HINGE:OP 1

15 N0011521 SHAFT:HINGE:OP:RIGHT 1

16 07200040E E-RING M4 3

17 N0011436 LED:WINDOW:COVER:OP 1

18 N0011433 COVER:OP:BOTTOM 1

19 N0011466 SPRING:RESET 1

20 N0011465 BUTTON:RESET 1

21 N0011471 LEVER:HINGE:COVER:OP 1

6

Part No. Description
Index

No.

Index

No.
Part No. Description

    



4. OPTICS SECTION 1

7

1 
2 

3 
4 

5 

6 

7 

8 

9 

10 

11 

1 
2 

3 
4 

5 

6 

7 

8 

9 

11 

12 10 

101 



4. OPTICS SECTION 1

Q'ty Q'ty

1 N0011680 Scanner Cover Ass'y 1 101 03530050P BIND SCREW M3*5 BLACK 6

2 N0011640 Scanner Cover 1

3 N0011647 Scale Decal : Left 1

4 N0011648 Scale Decal : Rear 1

5 N0011643 Exposure Glass : Flatbed 1

6 N3301795 Exposure Glass : ADF 1

7 N0011641 Tape : Glass : ADF 1

8 N0011644 Tape : Glass : Left 1

9 N0011642 Tape : Glass : Right 1

10 N0011645 Tape : Glass : H 2

11 N0011646 Calibration Strip 1

12 N0011648 Dust Proof Mylar 1

8

Index

No.
Part No. Description Part No. Description

Index

No.



5. OPTICS SECTION 2

9

1 

2 

3 

4 

5 

6 

7 

1 

2 

3 

4 

5 

6 

7 

101 

101 

101 

101 
101 

101 

101 

101 

101 

103 

102 

102 

102 

102 



5. OPTICS SECTION 2

Q'ty Q'ty

1 N0011631 Front Frame 1 101 04513006N-K SCREW:FLANGE:M3.0*6 15

2 N0011639 ADF Bracket 1 102 03530050N BIND SCREW M3*5 11

3 N0011636 Rear Frame 1 103 04513008N-K SCREW:TAP:M3X8 1

4 N0011601 Support Bracket : Rear 1

5 AW020145 Photointerruptor : Flat 1

6 G5701225 Sensor Shielding Plate 1

7 N0015261 Home Seneor Harness 1

10

Part No. Description
Index

No.
Part No. Description

Index

No.



6. OPTICS SECTION 3

11

1 

2 

3 

4 

5 

5 

6 

7 

8 

3 

9 

10 

11 

12 

13 

14 

15 16 

17 

18 

1 

2 

3 

4 

5 

5 

6 

7 

8 

3 

9 

10 

11 

12 

13 

14 

15 16 

17 

18 

101 101 

101 

101 

101 

101 

101 

101 

101 

101 

102 

103 103 

104 



6. OPTICS SECTION 3

Q'ty Q'ty

1 N0011700 1st Scanner Ass'y 1 101 04513006N-K SCREW:FLANGE:M3.0*6 13

2 N0011723 Xenon Lamp 1 102 08025299 (+)TAPPING SCREW M3X8 1

3 N0011721 Wire Clip 2 103 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 3

4 AC030142 1st Mirror 1 104 N0011727 SUPPORT:INVERTER 1

5 N0011728 1st Mirror Clamp 2

6 N0011722 1st Lamp Holder 1

7 N0011682 Lamp Harness Holder 1

8 A1001714 Reflector 1

9 N0011806 Inner Cover – Scanner 1

10 N0011800 Lens Unit 1

11 N0011726 Stabilizer Holder Bracket 1

12 N0011724 Stabilizer 1

13 N0011682 Lamp Harness Holder 2 1

14 N0015228 SBU FFC Cable 1

15 N0011626 Mylar Lens 1 2

16 N0011627 Mylar Lens 2 1

17 N0011625 Mylar SBU 1 1

18 N0011688 Mylar SBU 2 2

12

Index

No.
Part No. Description

Index

No.
Part No. Description



7. OPTICS SECTION 4

13

1 

2 

3 

3 

3 

3 

5 

4 2 

5 

6 

6 

7 

8 9 
10 

11 

12 

6 

6 

12 

13 

13 

14 

14 

15 
16 

17 

18 

17 

16 

19 

20 

19 

20 

1 
1 

2 

3 

3 

3 

3 

5 

4 2 

5 

6 

6 

7 

8 9 
10 

11 

12 

6 

6 

12 

13 

13 

14 

14 

15 
16 

17 
18 

17 

16 

19 

20 

19 

20 
101 

101 

101 

101 

102 

102 

102 

102 

103 

103 

103 

103 

103 

104 

104 

105 

105 



7. OPTICS SECTION 4

Q'ty Q'ty

1 N0011740 2nd Scanner Ass'y 1 101 04513006N-K SCREW:FLANGE:M3.0*6 4

2 AC030162 2nd Mirror 2 102 04513008N-K SCREW:TAP:M3X8 4

3 N0011739 2nd Mirror Clamp 4 103 08025299 (+)TAPPING SCREW M3X8 5

4 N0011737 2nd Lamp Harness Holder 1 104 08050088 E-RING:M6(ZN5) 2

5 B2381807 2nd Pulley 2 105 07200040E E-RING M4 2

6 B2381806 Idler Pulley 4

7 N0015292 Harness - STM 1

8 B2381715 Stepping Motor : M42 1

9 N0011666 Bracket : Scanner Motor 1

10 N0011667 Tension Spring:Scanner Motor 1

11 AA043572 Timing Belt : 249ST1.5 1

12 N0011675 Drive Wire 2

13 N0011677 Bracket : Tensioner 2

14 AA060980 Tension Spring:11300mN 2

15 N0011670 Scanner Drive Shaft 1

16 50530223 Bushing - 8 × 12 × 7 2

17 N0011674 Pulley : Drive Wire 2

18 AB030709 Timing Pulley : 73 1

19 N0011621 1st Slide Rail 2

20 N0011617 2nd Slide Rail 2

14

Index

No.
Part No. Description

Index

No.
Part No. Description



8. LASER UNIT

15

1 

2 

2 

3 

4 

5 

5 



8. LASER UNIT

Q'ty Q'ty

1 N0011850 LSU UNIT : TOTAL ASS’Y : EPIN FIRST 1

2 N0011851 PAD : LSU 2

3 N0011852 PAD : LSU : RIGHT 1

4 N0011853 PAD : LSU : LEFT 1

5 LA251656 SCREW : M3X8 : PR : WASHER 2

16

Index

No.
Part No. DescriptionPart No.Description

Index

No.



9. PAPER FEED SECTION 1

17

2 

1 3 

4 

5 

6 

7 

8 

9 

10 
11 

12 

13 

14 

15 



9. PAPER FEED SECTION 1

Q'ty Q'ty

1 N0012804 FEED FRAME:RIGHT 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 5

2 N0012768 GUIDE:RETARD ROLLER 1 102 07200040E E-RING M4 1

3 N0012769 SPRING:RETARD ROLLER GUIDE 1 103 08053480 BUSHING:PHI 6 1

4 N0012767 HOUSING:RETARD ROLLER 1

5 N0012761 RETARD ROLLER:ASSY 1

6 N0012660 BKT:PHOTO INTERRUPTER:TRANS 1

7 N0012173 PHOTO INTERRUPTER:TRANS. 1

8 N0012661 ANTI STATIC BRUSH:TRANS 1

9 N0012782 ROLLER:TRANS:DRIVE 1

10 N0012617 CLUTCH(TRANSPORT) 1

11 B0912607 SNAP-RING:5 1

12 N0012746 GUIDE:PLATE:ENTRANCE:LOW 1

13 N0012588 MYLAR:FEED:EXIT 1

14 N0012636 ROLLER:FEED FRAME:RIGHT 1

15 N0012662 SEAL:SENSOR FEELER 1

18

Description
Index

No.
Part No. Description

Index

No.
Part No.



10. PAPER FEED SECTION 2

19

1 

2 

3 

4 5 6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 
19 

20 

13 

1 

2 

3 

4 5 6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 
19 

20 

13 



10. PAPER FEED SECTION 2

Q'ty Q'ty

1 N0012800 PLATE:GUIDE:FEED:ASSY 1 101 04543006Q-K TAPPING SCREW:M3*6:T3 2

2 N0012141 PHOTOINTERRUPTER 2 102 08053480 BEARING:Φ6 2

3 N0012808 HOLDER:FEED ROLLER 1 103 07200030E E-RING:Φ3 2

4 N0012739 ACTUATOR 1 104 04503008N-K TAPPING SCREW:M3X8 3

5 N0012744 HOLDER:LINK:PICK UP 1 105 04513006N-K TAPPING SCREW:M3X6 4

6 N0012805 LINK:PICK UP 1

7 N0012932 SPRING:LINK:PICK UP 1

8 N0012931 SPRING:ACTUATOR 1

9 N0012803 FEELER:PAPER END DETECT 1

10 N0012754 SHAFT:FEEDDRIVE 1

11 N0012616 CLUTCH(FEED) 1

12 B0912607 SNAP-RING:5 1

13 N0012735 GEAR:FEED ROLLER 2

14 N0012732 FRAME:FEED ROLLER 1

15 N0012734 BUSHING:SNAP:REAR 1

16 N0012750 FEED ROLLER ASSY 1

17 N0012933 SHAFT:FEED ROLLER:ASSY 1

18 N0012733 BUSHING:SNAP:FRONT 1

19 N0012757 IDLE GEAR:FEED ROLLER 1

20 N0012740 PICK ROLLER ASSY 1

Part No.

20

Index

No.
Description

Index

No.
Part No. Description



11. PAPER FEED SECTION 3

21

1 

2 3 

4 
5 6 

1 

2 3 

4 
5 6 



11. PAPER FEED SECTION 3

Q'ty Q'ty

1 N0012592 COVER:REAR:TRAY:FEED 1 101 04543006Q-K TAPPING SCREW:M3*6:T3 4

2 N0012220 DCMOTOR 1 102 04533008N BINDING SELF TAPPING SCREW:3X8 3

3 N0012837 BRACKET:DCMOTOR 1 103 04513006N-K TAPPING SCREW:M3X6 1

4 N0011084 BRACKET:SIZESENSING:BODY 1

5 N0012173 PHOTOINTERRUPTER:TRANS 2

6 N0012141 PHOTOINTERRUPTER 2

22

Index

No.
Part No. Description

Index

No.
Part No. Description



12. PAPER REGISTRATION

23

1 
2 

3 

4 
5 

6 

7 8 

9 

10 

11 

12 13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

6 

8 

1 
2 

3 

4 
5 

6 

7 8 

9 

10 

11 

12 13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

6 

8 



12. PAPER REGISTRATION

Q'ty Q'ty

1 SP011555 SENSOR:KODENSI:KIA0005C 1 101 04513008N-K SCREW:FLANGE:M3.0*6 3

2 N0012573 BKT:REGIST:REINFORCEMENT 1 102 04503008N-K SCREW:TAP:M3X8 4

3 N0012568 GUIDE PLATE:REGIST:DRIVE 1 103 04543006Q-K TAPPING SCREW:M3*6:T3 2

4 08050088 E-RING:M6(ZN5) 1

5 N0012311 GEAR:REGIST ROLLER:18Z 1

6 AA082110 BUSHING:MM8:22 2

7 N0012562 REGIST ROLLER:DRIVEN 1

8 52152621 SNAP RING:M6 2

9 N0012572 GUIDE PLATE:REGIST:DRIVEN 1

10 N0012558 ROLLER:TURN 1

11 N0012541 HOLDER:REGIST:SPRING:FRONT 1

12 N0012542 HOLDER:REGIST:SPRING:REAR 1

13 N0012545 MYLAR_RESISTRATION_DRIVEN 1

14 N0012560 CLEANER:REGISTRATION:DRIVEN 1

15 N0012571 REGIST ROLLER:DRIVEN 1

16 N0012343 BUSHING:PRESSURE:REAR 1

17 N0012342 BUSHING:PRESSURE:FRONT 1

18 N0012312 GEAR:REGIST ROLLER:DRIVEN 1

19 08050088 E-RING PI 4 1

20 54472681 SANP RING 1

21 N0011188 CLUTCH:0.5NM:Z39 1

22 N0012543 SPRING:REGIST BUSHING:33N 1

23 N0012544 SPRING:REGIST BUSHING:REAR 1

Index

No.
Part No.

24

Description
Index

No.
Part No. Description



13. PAPER TRAY

25

24 

25 

26 

27 1 
2 3 

4 

5 

6 

7 8 
9 10 11 

12 

13 

14 

15 

16 

17 

18 

19 

20 21 

23 
22 

14 

13 

14 

3 

24 

25 

26 

27 1 
2 3 

4 

5 

6 

7 8 
9 10 11 

12 

13 

14 

15 

16 

17 

18 

19 

20 21 

23 
22 

14 

13 

14 

3 



13. PAPER TRAY

Q'ty Q'ty

* N0012531 Paper tray Assy 1 101 04503008N-K SCREW:M3.0*:8:T3 6

1 N0012858 LEVER:STOPPER:POSITION 1 102 03540060N BIND SCREW:M4X6 1

2 N0012677 SPRING:PLATE:SIDE FENCE 1 103 07200060E E-RING Φ6 1

3 D0102897 SEAL:SIDE FENCE 2 104 09504008Z SCREW SPRING WASHER M4X8 1

4 N0012851 FENCE:SIDE:FRONT 1 105 04504008N SCREW:HEXA:W.F:M4*8:T2 1

5 N0012853 FENCE:END 1 106 04503010N-K SCREW:M3.0*:10:T2 3

6 N0012850 CASSETTE:TRAY: A4-BANK 1

7 N0012958 COVER:CASSETTE:TRAY 1

8 N0012951 SUPPORTING PLATE_GRIP_TRAY 1

9 N0012953 LEVER:RELEASE 1

10 N0012957 INNER COVER:GRIP 1

11 N0012952 PLATE SPRING_GRIP_TRAY 1

12 N0012955 HOLDER:GRIP 1

13 A2672899 CUSHION:FEED TRAY 2

14 B0902987 ROLLER:PAPER:TRAY 4

15 N0012856 GUIDE:BKT:LOADING 1

16 N0012854 INSERT:PIN:LOADING TRAY 1

17 N0012777 LEVER:LOADING:ASSY:REMAIN CHECK 1

18 N0012910 BOTTOM PLATE:ASSY 1

19 N0012861 PAD:BOTTOM PLATE 1

20 N0012873 PAPER SIZE SENSING PLATE 1

21 N0012878 SPRING:PLATE:EARTH:BOTTOM PLATE 1

22 N0012864 STOPPER_POSITIONING_REAR SIDE FENCE 1

23 N0012852 FENCE:SIDE:REAR 1

24 N0012863 LEVER_STOPPER_REAR SIDE FENCE 1

25 N0012867 LINK: PAPER SIZE SENSING 1

26 B0902869 GEAR:SPUR:16Z 1

27 N0012870 SPRING: PAPER SIZE SENSING 1

Index

No.
Part No. Description Part No. Description

Index

No.

26



14. FUSING UNIT 1

27



14. FUSING UNIT 1

Q'ty Q'ty

* N0010212 FUSING UNIT:EU 1 101 04523006N-B SCREW:M3X6 7

1 N0014156 GUIDE:ENTRANCE:GUIDE PLATE:FUSING:UPPER 1 102 08046127 HEXAGONAL BOLT:DOUBLE SCREW:M3X8 4

2 N0014151 COVER：FUSING：FRAME：UPPER 1 103 04503010N-K SCREW:HEXA:W.F:M3.0*10:T2 3

3 N0014101-MPS BKT：FUSING SEPARATION PAWL 1 104 07200060E E-RING PIE6 1

4 N0014145 HEATER:220V:MAIN:USHIO 1

5 N0004146 HEATER:220V:SUB:USHIO 1

6 B0314056 C-RING:FUSING ROLLER 2

7 N0014103 FUSING ROLLER:Φ40 1

8 B2094071 STOPPER:C-RING:FUSING 1

9 N0014077 GUIDE:HARNESS:INSERT 1

10 AE030030 BALL BEARING:8*19*6 2

11 B0914066 SPRING:FLANGE:PRESSURE ROLLER 1

12 N0014061 PRESSURE ROLLER:Φ32 1

13 G0524618 BALL BEARING:30*42*7 2

14 N0014104 GEAR:FUSING ROLLER 1

15 N0015262 DRAWER:FUSING:220V 1

16 B0904092 PLATE:SOCKET:HEATER 2

17 AE044025 SEPARATION PAWL:FUSING 5

18 D0194158 SPRING:GUIDE PLATE:OPEN,CLOSE 2

19 N0014133 LEVER:FUSER:FRONT 1

20 N0014134 LEVER:FUSER:REAR 1

21 A2674103 COMP.SPRING:FUSING SEPARATION PAWL 5

22 N0014114 SPRING: PRESSURE 2

23 AA143219 SHAFT:SCALE:REAR:COVER 2

24 N0014022 FRAME:FUSING:LOWER:ASSY 1

Part No. Description

28

Index

No.
Part No. Description

Index

No.



15. FUSING UNIT 2

29

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 
12 

13 14 15 
16 

17 

18 

19 

20 

21 

23 

22 

7 

8 

9 

3 



15. FUSING UNIT 2

Q'ty Q'ty

1 N0014091 PLATE:THERMOSTATS:FRONT 1 101 07200040E E-RING M4 2

2 N0014072 COVER:FUSING:FRAME:LOWER 1 102 08046123 HEXA BOLT M3*8 6

3 11026260 I/F CON:3P:R 2 103 04513008N-K SCREW:TAP:M3.0X8 4

4 N0014105 GUIDE:PAPER:RAIL:PCU 2 104 04503010N-K SCREW:HEXA:W.F:M3.0*10:T2 2

5 N0014086 PLATE:EARTH:FUSING ENTRANCE GUIDE PLATE 1 105 09543012N SCREW:ROUND:M3.0*:12:MACH 2

6 N0014085 GUIDE:ENTRANCE:FUSING:RIGHT 1

7 N0014095 THERMOSTATS:ASSY 2

8 B0914084 SPRING:COMPRESSION:CLEANING ROLLER:5N 2

9 N0014073 BEARING:FUSING CLEANING ROLLER 2

10 AE042029 ROLLER:CLEANING:FUSING 1

11 N0014093 PLATE:THERMOSTATS:REAR 1

12 N0014092 PLATE:THERMOSTATS:MIDDLE 1

13 N0014193 SPRING:PRESSURE RELEASE:REAR 1

14 N0014191 LEVER:PRESSURE RELEASE:REAR 1

15 N0014117 LEVER:PRESSURE ROLLER:REAR:ASSY 1

16 N0014125 PLATE:SIDE PLATE:FUSING:REAR 1

17 N0014111 SHAFT:PRESSURE RELEASE 1

18 N0014121 PLATE:SIDE PLATE:FUSING:FRONT 1

19 N0014116 LEVER:PRESSURE ROLLER:FRONT:ASSY 1

20 N0014171 LEVER:PRESSURE RELEASE:FRONT 1

21 N0014192 SPRING:PRESSURE RELEASE:FRONT 1

22 N0014112 ARM:GRIP:PRESSURE 1

23 N0014053 THERMISTOR:FUSING:INSIDE 2

30

Part No. Description
Index

No.
Part No. Description

Index

No.



16. PAPER EXIT 1

31

1 

2 

3 4 

5 

6 

7 8 
9 

10 
11 

12 13 

14 

15 

16 

17 

18 
19 

20 

3 

6 

5 

7 
7 

7 

8 

9 

20 
20 

18 

1 

2 

3 4 

5 

6 

7 8 
9 

10 
11 

12 13 

14 

15 

16 

17 

18 
19 

20 

3 

6 

5 

7 
7 

7 

8 

9 

20 
20 

18 



16. PAPER EXIT 1

Q'ty Q'ty

1 N0014470 EXIT_STAY 1 101 04513006N-K SCREW:FLANGE:M3.0*6 3

2 N0014451 GUIDE PLATE:LOWER:EXIT 1 102 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 4

3 N0014466 ROLLER:PI10:EXIT 2 103 04543006Q-K TAPPING SCREW:M3*6:T3 1

4 N0014494 GROUND PLATE:ROLLER:EXIT 1 104 07200040E E-RING M4 2

5 N0014461 HOLDER:FRONT:EXIT 2

6 N0014462 HOLDER:REAR:EXIT 2

7 N0014465 ROLLER:PI11:EXIT 4

8 N0014492 ANTISTATIC BRUSH:L27:EXIT 2

9 N0014491 ANTISTATIC BRUSH:L21:EXIT 2

10 N0014421 GUIDE PLATE:MIDDLE:EXIT 1

11 N0014441 GATE PAWL:EXIT 1

12 N0014449 SPRING:GATE PAWL:EXIT 1

13 N0014480 DC SOLENOID:ASSY:EXIT 1

14 N0014484 SPRING:DC SOL:EXIT 1

15 N0014431 BKT:PHOTO INTERRUPTOR:EXIT 1

16 AW020181 PHOTO INTERRUPTOR:DUPLEX 1

17 N0014413 SHAFT:ROLLER:EXIT 1

18 08053480 BUSHING:PHI 6 2

19 N0014412 GEAR:EXIT 1

20 N0014414 RING:PI19:EXIT 6

32

Index

No.
Description

Index

No.
Part No. Part No. Description



17. PAPER EXIT 2

33

1 

2 3 

4 5 

6 

7 

8 

9 

10 
11 

12 

13 

14 

15 

6 

4 
4 

4 

5 

10 

15 

1 

2 3 

4 5 

6 

7 

8 

9 

10 
11 

12 

13 

14 

15 

6 

4 
4 

4 

5 

10 

15 



17. PAPER EXIT 2

Q'ty Q'ty

1 N0013940 GUIDE PLATE:MIDDLE:REVERSE 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 7

2 N0013951 BKT:PHOTO REFLECTION SENSOR:REVERSE 1 102 04513006N-K SCREW:FLANGE:M3.0*6 5

3 N0014444 PAPER SENSOR 1 103 04513008N-K SCREW:TAP:M3X8 1

4 N0013981 EXIT ROLLER : UPPER 4 104 07200040E E-RING M4 1

5 N0013987 HOLDER:MIDDLE:REVERSE 2 105 07200050E E-RING PIE5(W/T) 2

6 N0013986 EXIT ROLLER : MIDDLE 2

7 N0013960 GUIDE PLATE:UPPER:REVERSE 1

8 N0013989 ANTI STATIC BRUSH:EXIT 1

9 N0013971 ROLLER:PI16:REVERSE 1

10 N0013978 BUSING:PI 5 2

11 N0013976 GEAR:ROLLER:REVERSE 1

12 N0013979 GROUND PLATE:ROLLER:REVERSE 1

13 N0014710 HB STEPPING 42 1

14 N0013990 BKT:STEP MOTOR:ASSY:REVERSE 1

15 N0013977 GEAR:ILDER:REVERSE 2

34

Index

No.
Part No. Description

Index

No.
Part No. Description



18. DUPLEX UNIT 1

35

1 

2 3 

4 

5 

6 

7 
8 

9 

10 

11 

12 

13 

14 

15 
16 

17 

18 

19 

20 

21 

7 

12 

11 



18. DUPLEX UNIT 1

Q'ty Q'ty

1 N0014711 MAIN COVER:DUPLEX UNIT 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 9

2 N0014532 STAY:LOWER:FRAME:DUPLEX 1 102 04503012N SCREW:M3.0*12 4

3 N0014531 STAY:REAR:FRAME:ASSY:DUPLEX 1 103 04513008N-K SCREW:TAP:M3X8 2

4 N0014582 ARM:PRESSURERELEASE:FUSING:REAR 1 104 04513006N-K SCREW:FLANGE:M3.0*6 7

5 N0014581 ARM:PRESSURE RELEASE:FUSING:FRONT 1 105 04504008N SCREW:HEXA:W.F:M4*8:T2 1

6 N0014712 REAR COVER:DUPLEX UNIT 1 106 08053480 BUSHING:PHI 6 6

7 N0014541 TRANSPORT ROLLER:ENTERANCE:DUPLEX 2 107 07200040E E-RING M4 4

8 N0014543 TRANSPORT ROLLER:EXIT:DUPLEX 1 108 03130040N M3X4 MACHINE SCREW 2

9 11050009 NYLON CLAMP:5N 1 109 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 2

10 B0434624 TIMING:PULLEY 1

11 D0104569 PULLEY:30T:RIGHT 2

12 N0014544 TIMINGBELT:S2M:148T 2

13 N0014551 BRACKET:ASSY:DRIVE:STEPPING MOTOR 1

14 N0014710 HB STEPPING 42 1

15 N0014555 GEAR:PULLEY:TRANSPORT 1

16 N0014554 IDLE GEAR:PULLEY:TRANSPORT 1

17 N0014573 LINK:REAR:ASSY:DUPLEX 1

18 N0014575 BRKT:LINK:REAR:DUPLEX 1

19 N0014579 TORSION SPRING:LINK:DUPLEX 1

20 N0014561 PAWL:LOCKING:DUPLEX 1

21 N0014563 PRESSURE SPRING:LOCKING:5.3N 1

36

Part No. Description
Index

No.
Part No. Description

Index

No.



19. DUPLEX UNIT 2

37

1 

2 

3 
4 

5 

6 

7 

8 

9 

10 

10 
12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

3 

4 
10 

15 

6 

16 

8 
8 7 

20  7 

11 



19. DUPLEX UNIT 2

Q'ty Q'ty

1 N0014811 GUIDE PLATE:VERTICALTRANSPORT 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 6

2 B0902742 ROLLER:PULL OUT:OPTION TRAY:SW01 1 102 04513008N-K SCREW:TAP:M3X8 2

3 D0104268 BUSHING:MM4:VERTICAL TRANSPORT 2 103 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 3

4 N0014812 PRESSURE SPRING:VERTICAL TRANSPORT 2

5 N0014511 GUIDE PLATE:DRIVEN:DUPLEX 1

6 N0014519 HOOK:TRANSFER UNIT OPEN:DUPLEX 2

7 N0014515 TRANSPORTROLLER:DRIVEN:MM20 3

8 N0014516 BUSHING:MM6 4

9 N0014517 SPRING:PRESSURE 4

10 N0014536 BUSHING:DRIVEN:EXIT:DUPLEX 2

11 N0014528 SPRING:PRESSURE:EXIT:DUPLEX 2

12 N0014513 GUIDE PLATE:ENTERANCE:DRIVEN 1

13 B0394485 SPRING PLATE:GUIDE PLATE:EXIT:RIGHT LOWER 1

14 N0014521 GUIDE PLATE:ENTERANCE:DRIVE 1

15 N0014583 FAN:60X60X15:DUPLEX 2

16 N0014518 STEPPED SCREW:MM5:DUPLEX 2

17 N0014584 SCREW:M3X23 4

18 N0014911 BRACKET:INLET SENSOR:DUPLEX 1

19 N0014912 BRACKET:EXIT SENSOR:DUPLEX 1

20 D3694755 PHOTO INTERRUPTOR:DUPLEX 2

21 N0014525 DECAL:ZJAM:DUPLEX 1

38

DescriptionPart No.
Index

No.
Part No. Description

Index

No.



20. DUPLEX UNIT 3

39

32 

24 

25 

26 

27 

28 

29 

30 

1 

2 

3 

4 

5 
6 

7 

8 

9 

10 

11 

12 

13 14 15 

16 
17 

18 

20 

19 

21 

32 

23 

22 

8 

13 

17 

31 



20. DUPLEX UNIT 3

Q'ty Q'ty

1 N0014603 BASE TABLE:MANUAL FEED:DUPLEX 1 31 N0014618 DECAL:MANUAL FEED:PAPER SET 1

2 N0014654 EXTENSOIN TRAY:1ST:MANUAL FEED 1 32 N0014660 TABLE:ASSY:MANUAL FEED:NEST 1

3 N0014655 EXTENSION TRAY:2ND:MANUAL FEED 1

4 N0014658 COVER:BASE:MANUAL FEED 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 4

5 N0014605 LEVER:MANUAL FEED 1 102 07200040E E-RING M4 3

6 B2592786 SHAFT:LEVER 1 103 08053480 BUSHING:PHI 6 2

7 54472681 SANP RING 1

8 AA063643 SPRING:BASE:2.6N 2

9 N0014611 BASE:MANUALFEED 1

10 N0014625 PAD:BASE:MANUAL FEED 1

11 N0014613 SIDE FENCE:FRONT:MANUAL FEED 1

12 N0014614 SIDE FENCE:REAR:MANUAL FEED 1

13 N0014616 RACK:SIDE FENCE:REAR 2

14 D0102639 GEAR:SIDE FENCE 1

15 N0014619 STAY:TRAY BOTTOM PLATE 1

16 N0014602 LOWER GUIDE:MANUAL FEED 1

17 N0014656 STOPPER:FRICTION PAD:MANUAL FEED 2

18 N0014651 HOLDER:FRICTION PAD:MANUAL FEED 1

19 G0302670 FRICTION PAD:PUR 1

20 N0014653 PRESSURE SPRING:SEPARATION 1

21 N0014620 ROLLER:ASSY:MANUAL FEED 1

22 N0014624 SHAFT:ROLLER:MANUAL FEED 1

23 N0014632 BRACKET:LINK:ASSY 1

24 N0012616 CLUTCH(FEED) 1

25 N0014601 UPPER GUIDE:MANUAL FEED 1

26 GW020020 PHOTO INTERRUPTOR:LG248NL1 1

27 N0014640 FEELER:MANUAL FEED 1

28 N0014628 BUSHING:PI 6 1

29 D0192894 ONE WAY CLUTCH:6 1

30 N0014633 TENSION SPRING:LINK 1

Part No. Description
Index

No.
Part No. Description

40

Index

No.



21. DRIVER UNIT

41

1 

2 

3 4 

5 

6 

7 

8 

9 



21. DRIVER UNIT

Q'ty Q'ty

1 N0011038 Fuse:Exit:Drive:Assy 1 101 04513006N-K SCREW:FLANGE:M3.0*6 8

2 N0011037 Main :Motor: Assy 1 102 04543006Q-K TAPPING SCREW:M3*6:T3 4

3 N0011039 Feed Unit :Drive:Assy 1 103 0805 0089 E-RING PI 4 1

4 N0011168 GEAR:BYPASS:TRANSFER 1 104 52152621 SNAP RING:M6 2

5 N0011169 GEAR:TRANSFER 1 105 07200040E E-RING PIE4 1

6 N0011172 GEAR:FEED:2ND 1

7 N0011174 GEAR:BYPASS 1

8 N0011045 BKT:FUSE:DRIVE:SUB ASSY 1

9 N0011166 GEAR:FUSE:2ND 1

42

Index

No.
Part No. Description

Index

No.
Part No. Description



22. TRANSFER UNIT

43

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 
15 

16 

17 

18 19 

20 

21 

22 

9 

13 

12 

9 



22. TRANSFER UNIT

Q'ty Q'ty

1 N0013850 TRANSFER_ROLLER_PI_16_ASSY 1 101 11050522 CLAMP:LES-0510 1

2 N0013852 TRANSFER_BUSHING_TRNASFER_ROLLER_FRONT 1

3 N0013854 TRANSFER_GEAR_TRANSFER_ROLLER 1

4 N0013855 TRANSFER_KORO_POSITION_DECISION_TRANSFER_ 1

ROLLER_REAR

5 N0013856 TRANSFER_KORO_POSITION_DECISION_TRANSFER_ 1

ROLLER_FRONT

6 N0013853 BUSHING : TRNASFER ROLLER : REAR 1

7 N0013820 TRANSFER_GUIDE_PLATE_FRONT 1

8 B0393861 EARTH PLATE 1

9 AA063607 COMP.SPRING PRESS.: TRANS.ROLLER :REAR 2

10 N0013831 TRANSFER_GUIDE_PLATE_UPPER 1

11 N0013868 SHEET:QUENCHING:TRANSFER 1

12 N0013841 COVER : PRESSURIZATION : TRANSFER UNI 2

13 N0013842 KORO : TRNASFER UNI 2

14 N0013862 COVER:HARNESS 1

15 N0013901 P-SENSOR ASSY 1

16 B0393891 COVER:P-SENSOR 1

17 N0013874 TRANSFER_TERMINAL_DISCHARGE 1

18 N0013875 TRANSFER_TERMINAL_TRANSFER_ROLLER 1

19 N0013876 TRANSFER:TERMINAL:QUENCHING:FRONT 1

20 N0013823 TRANSFER:MYLAR:SEPARATION 1

21 N0013869 DISCHARGE BRUSH:TRANSFER 1

22 D0103860-SQ HOLDER : SEPARATION 1

Index

No.
Part No. Description

44

Index

No.
Part No. Description



23. ELECTRICAL SECTION 1

45

24 

25 

26 
27 

28 

29 

1 

2 
3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 17 

18 19 

20 

21 

23 

22 

11 

21 

15 



23. ELECTRICAL SECTION 1

Q'ty Q'ty

1 N0015834 BKT:HVPS 1 101 04513006N-K SCREW:FLANGE:M3.0*6 15

2 N0015081 HVPS:NEST 1 102 11050516 CLAMP:LWSM-0511 2

3 N0015918 BOARD SUPPORT:DACBS 10R 1 103 11050487 CLAMP:LWS-0511Z 3

4 N0015917 BUTTON SUPPORT:DABS 10R 2 104 11050488 CLAMP:LWS-1211 5

5 N0015833 BKT:EGB 1

6 NC025010 PCB : EGB 1

7 N0015245 M/H ASSY : HIGH VOLTAGE : B : R-C 1

8 N0013461 RECETACLEL:CHARGE:ASSY 1

9 N0015264 M/H ASSY : HIGH VOLTAGE LINE 1

10 N0015225 M/H ASSY : INTERROCK_SW 1

11 N0015212 M/H ASSY : DUPLEX : EGB_I/F 1

12 N0015295 M/H ASSY : DUPLEX_MOTOR 1

13 N0015206 M/H ASSY : REVS&XEXIT&DOOR_ASSY 1

14 N0015238 M/H ASSY : EGB_CTL I/F 1

15 N0015202 M/H ASSY : HVPS 1

16 N0015257 M/H ASSY : FUSE_I/F : EU 1

17 N0015242 M/H ASSY : 1BIN_I/F 1

18 N0015213 M/H ASSY : FEED_ASSY 1

19 N0015217 M/H ASSY : PAPER_SIZE_ASSY 1

20 N0015218 M/H ASSY : PAPER_EXIT_ASSY 1

21 N0015294 M/H ASSY : PCU_I/F 1

22 N0015267 M/H ASSY : FINISHER_I/F 1

23 N0015237 M/H ASSY : PURE_TONER_I/F 1

24 N0015208 M/H ASSY : FAN1 1

25 N0015227 M/H ASSY : PSU_POWER 1

26 N0015255 M/H ASSY : SDC_I/F 1

27 N0015219 M/H ASSY : MAIN&FEED_MOTOR 1

28 N0015220 M/H ASSY : FUSE_MOTOR 1

29 N0015241 M/H ASSY : PM_I/F 1

Index

No.
Part No. Description

46

Index

No.
Part No. Description



24. ELECTRICAL SECTION 2

47

24 

1 2 

3 4 
5 6 

7 

25 9 

10 

11 

12 

13 
14 

15 

16 

17 

18 

19 

20 
21 

23 

22 

18 

19 20 

8 



24. ELECTRICAL SECTION 2

Q'ty Q'ty

1 N0015831 BKT:CTL 1 101 04513006N-K SCREW:FLANGE:M3.0*6 21

2 N7125100-OA PCB : CTL : NEST-S 1 102 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 1

3 N0015835 BKT:HDD 1 103 03530050N BIND SCREW M3*5 1

4 N7125905 HDD:320G:2.5INC 1

5 N0015090 PCB : HDD 1

6 N0015921 GROMMET:HDD 4

7 AA143848 STEP BOLT:HDD 4

8 N0015087 PSU : NEST : 220V 1

9 N0015289 M/H ASSY : CTL-HDD POWER 1

10 N0015250 M/H ASSY : UICC : CTL_I/F_CABLE 1

11 N0015256 M/H ASSY : LAMP_CLK 1

12 N0015228 M/H ASSY : SBU_FFC_CABLE 1

13 N0015255 M/H ASSY : SDC_I/F 1

14 N0015231 M/H ASSY : LD_CONTROL_I/F 1

15 N0015240 M/H ASSY : BD_I/F 1

16 N0015288 M/H ASSY : CTL/HUB-OPU_USB CABLE 1

17 N0015238 M/H ASSY : EGB_CTL I/F 1

18 N0015227 M/H ASSY : PSU_POWER 1

19 N0015248 M/H ASSY : POWERCORD_INNET 1

20 N0015239 M/H ASSY : AC : SW 1

21 N0015222 M/H ASSY : FUSE_I/F : NA 1

22 N0015917 BUTTON SUPPORT:DABS 10R 1

23 AA143592 SCR:W/SPRING WASHER 1

24 N0015297 M/H ASSY : EARTH WIRE(CTL/USB) 1

25 N0015286 M/H ASSY : CTL-HDD_USB CABLE 1

Index

No.
Part No. Description

48

Index

No.
Part No. Description



25. ARDF - EXTERIOR

49

1 

2 3 

4 

5 

6 

7 

8 
9 

12 
13 

14 

15 

16 

17 

3 

17 



25. ARDF - EXTERIOR

Q'ty Q'ty

1 N3304670 COVER:SIZE:INDICATION 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 14

2 N3304661 COVER:TOP 1 102 04513008N-K SCREW:TAP:M3X8 7

3 N3304668 POSITIONING PLATE: TOP COVER 2

4 N3304663 COVER:TOP:INNER 1

5 N3304671 COVER:TOP:SPONGE 1

6 N3304662 COVER:TOP:DECURL GUIDE 1

7 N3304664 ROLLER:DRIVEN:TRANSPORT:MIDDLE 1

8 N3304675 MYLAR TOP COVER GUIDE 1

9 N3304665 SHAFT:DRIVEN:TRANSPORT 1

10 N3304667 BUSHING:DRIVEN:TRANSPORT 2

11 B0913912 SPRING:TRANSFER:REAR 2

12 N3304731 COVER:FRONT 1

13 N3304732 COVER FRONT INNER 1

14 N3304733 COVER FRONT RIGHT 1

15 N3304741 COVER:REAR 1

16 N3304742 COVER:REAR:INNER 1

17 DFAR4115 STUD:FEED IN 2

Index

No.
Part No. Description

50

Index

No.
Part No. Description



26. ARDF - PAPER TRAY SECTION

51

  

1 
2 

3 

4 

5 

6 7 

8 

9 
10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

23 

22 

4 

4 

4 

18 

19 

17 

  

1 
2 

3 

4 

5 

6 7 

8 

9 
10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

23 

22 

4 

4 

4 

18 

19 

17 



26. ARDF - PAPER TRAY SECTION

Q'ty Q'ty

1 N3304630 COVER:TRAY:DOCUMENT 1 101 04503008P SCREW:HEXA:W.F:M3.0*8:T2 6

2 N3304653 SIDE FENCE:SUPPORT:REAR 1 102 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 2

3 N3304652 SIDE FENCE:REAR 1 103 04513006N-K SCREW:FLANGE:M3.0*6 2

4 S0024951 PAD:SIDE FENCE 4

5 N3304643 SIDE FENCE:SUPPORT:FRONT 1

6 N3304642 SIDE FENCE:FRONT 1

7 AW500034 ROTARY SWITCH:PAPER SIZE SENSOR 1

8 N0014616 RACK:SDE FENCE:REAR 1

9 N0014615 RACK:SIDE FENCE:FRONT 1

10 D0102639 GEAR:SIDE FENCE 1

11 N3304639 SPRING PLATE RAIL 1

12 M0100077 PHOTO REPLECTOR SENSOR:PS-117ND1 SR 1

13 N3304633 PLATE:EARTH:DISCHARGE BRUSH 1

14 N3304635 SPRING PLATE:PRESSURE:IDLE ROLLER 4

15 S0024671 ROLLER:IDLE 4

16 N3304631 GUIDE:LOWER:TRAY:DOCUMENT 1

17 N3304636 MAGNET CATCH:EXIT TRAY 2

18 N3306501 SPRING COMPRESS EXIT IDLE 8

19 N3300249 SLIDE BEARING:Ψ4:TRANS. 8

20 S0023420 ROLLER:IDLE:MIDDLE 4

21 N3304638 DISCHARGE BRUSH PAPER EXIT 1

22 N3304632 COVER:LOWER:TRAY:DOCUMENT 1

23 N3301191 ADJUSTMENT PLATE 1

Index

No.
Part No. Description

52

Index

No.
Part No. Description

  

  

  

  



27. ARDF - FEED SECTION 1

53

  

  

24 
25 

26 

27 
28 

29 

30 

1 

2 

3 

4 

5 

6 
7 

8 

9 
10 11 

12 

13 

14 

15 
16 

17 

18 

19 

20 21 

23 

22 

2 

18 

11 

31 

32 

33 

34 
35 

36 

37 

38 

39 

40 

41 

42 

3 

3 28 
28 

  

  

24 
25 

26 

27 
28 

29 

30 

1 

2 

3 

4 

5 

6 
7 

8 

9 
10 11 

12 

13 

14 

15 
16 

17 

18 

19 

20 21 

23 

22 

2 

18 

11 

31 

32 

33 

34 
35 

36 

37 

38 

39 

40 

41 

42 

3 

3 28 
28 



27. ARDF - FEED SECTION 1

Q'ty Q'ty

1 N3302160 ASSY:DRIVE SHAFT:FEED 1 31 M0101555 SPRING:ACTUATOR:PICK UP 1

2 M0100100 PIN 2X10 2 32 M0111546 DE-CURL:ACTUATOR:PICK UP 1

3 54472681 SANP RING 3 33 M0111560 ASSY PULLEY PICK UP 1

4 N3302549 BUSHING LEFT FEED F 1 34 M0111557 COLLAR PICK ROLLER 1

5 N3302550 BUSHING LEFT FEED R 1 35 N3302174 PULLEY S2M PICK ROLLER 1

6 N3302130 ASSY:SHAFT:LEFT:FEED 1 36 N3302180 TIMING BELT B40 S2M110 1

7 N3302121 GEAR:SPUR:22Z:IDLE 1 37 N3304351 ASSY:CAM:PICK UP 1

8 N3302512 GUIDE REAR FEED 1 38 M0101903-P HUB:LEVER:PICK UP 1

9 M0111552 BUSHING ARM REAR 1 39 N3304354 BRACKET ASSY CAM PICK UP 1

10 M0101503 GEAR:SPUR:20Z 1 40 N3304355 SPRING CAM PICK UP 1

11 N3302141 BUSHING:SEP HUB FEED:RIGHT 2 41 N3301800 ASSY:SOLENOID:PICK UP:ADF 1

12 N3301509 SPRING FEED BELT 2 42 N3302617 CLUTCH 0.25NM Z28 1

13 N3301508 COVER HOLDER FEED 1

14 M0101515-P PULLEY:S2M:24T:PICK UP 1

15 M0101534 SPRING:TORSION:PICK UP 1 101 07200060E E-RING PIE6(B/K) 2

16 M0111551 BUSHING ARM FRONT 1 102 07200040E E-RING M4 4

17 N3302510 ARM JOINT 1 103 04543006Q-K TAPPING SCREW:M3*6:T3 2

18 S0022013 SPACER:PHI 8.2 2

19 M0101545 SPRING:COMPRESS:FEED SHAFT 1

20 AA082070 BUSHING-8*16*7 1

21 N3302511 GUIDE FRONT FEED 1

22 M0111544 MYLAR:PICK UP 1

23 M0111554 ARM ONE BODY 1

24 M0101552-P SHAFT:FEED ROLLER:IDLE 1

25 M0101551-P HUB:FFED:RIGHT 1

26 N3302142 PAPER FEED BELT 1

27 M0101580-OA ROLLER:FEED BELT:DRIVE ASSY 1

28 08053480 BUSHING:PHI 6 3

29 N3301420 ASSY SHAFT DRIVE FEED 1

30 M0111535 SHAFT:PICK UP 1

Index

No.
Part No. Description

54

Index

No.
Part No. Description

    



28. ARDF - FEED SECTION 2

55

24 

25 

1 
2 

3 
4 

5 

6 

7 

8 

9 

10 
11 

12 

13 
14 

15 

16 

17 18 

19 

20 
21 

23 

22 

3 

4 

18 

14 

17 

14 

24 

25 

1 
2 

3 
4 

5 

6 

7 

8 

9 

10 
11 

12 

13 
14 

15 

16 

17 18 

19 

20 
21 

23 

22 

3 

4 

18 

14 

17 

14 



28. ARDF - FEED SECTION 2

Q'ty Q'ty

1 N3302513 COVER:UPPER:INNER FEED 1 101 04513006N-K SCREW:FLANGE:M3.0*6 10

2 N3302515 COVER:UPPER: S 1 102 07200040E E-RING M4 7

3 N3302503 RUBBER PLATE SEP 2 103 11050328 HARNESS CLAMP:ES0505 1

4 N3302504 BKT:RUBBER PLATE SEP 2 104 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 4

5 N3301413 PAD PICK UP 1

6 N3300310 ASSY SEP ROLLER 1

7 M0110203 SPRUCE TORQUE LIMITER NEW 1

8 N3302210 SHAFT:REVERSE ROLLER:ASSY 1

9 N3302681 TORSION SPRING:STOPPER 1

10 N3302680 ASSY STOPPER DOCUMENT 1

11 03530120Z PHIL.TRU.HEAD SCREW:M3*12 1

12 M0100077 PHOTO REPLECTOR SENSOR:PS-117ND1 SR 1

13 N3301711 SENSOR BRACKET:UPPER 1

14 08053480 BUSHING:PHI 6 4

15 N3301165 MYLAR DUPLEX GUIDE 1

16 N3301161 STAY:SEPARATION 1

17 N3300513 MAGNET CATCH 25.5N 2

18 N3304331 STOPPER IDLE Z30 2

19 N3304332 STOPPER IDLE Z26 1

20 N3304333 STOPPER DRIVE Z23 ASSY 1

21 N3302514 COVER:LOWER:INNER FEED 1

22 N3300077 PHOTO RELECTOR SENSOR-PS124GD1 1

23 N0012141 PHOTO INTERRUPTER 1

24 N3301321 BRACKET:ON OFF DETECTOR 1

25 M0111620 ASSY GEAR SEPARATION 1

Index

No.
Part No. Description

56

Index

No.
Part No. Description



29. ARDF - TRANSFER SECTION

57

24 

25 

27 
28 

29 

30 

1 

2 

3 
4 

5 

6 
7 8 

9 

10 

11 

12 

13 14 
15 

16 
17 

18 
19 

20 

21 
23 

22 

12 

12 

20 

26 

25 

24 

27 

31 

32 

29 

33 

20 
24 

25 

27 
28 

29 

30 

1 

2 

3 
4 

5 

6 
7 8 

9 

10 

11 

12 

13 14 
15 

16 
17 

18 
19 

20 

21 
23 

22 

12 

12 

20 

26 

25 

24 

27 

31 

32 

29 

33 

20 



29. ARDF - TRANSFER SECTION

Q'ty Q'ty

1 N3303223 GUIDE:UPPER 1 31 D3694755 PHOTO INTERRUPTOR: DUPLEX 1

2 N3303224 JUNCTION GUIDE 1 32 N3303432 GUIDE PLATE:EXIT 1

3 N3303242 GUIDE LOWER LEFT 1 33 DFAR4115 STUD:FEED IN 1

4 N3303130 ROLLER:PULL OUT 1

5 N3303110 TRANSPORT ROLLER:ENTRANCE 1 101 04513006N-K SCREW:FLANGE:M3.0*6 9

6 N3303510 GUIDE PLATE:SCANNING:ASS'Y 1 102 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 2

7 N3303120 TRANSPORT ROLLER:EXIT 1 103 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 2

8 N3303140 TRANSPORT ROLLER:BRIDGE 1 104 11050328 HARNESS CLAMP:ES0505 1

9 N3301171 STAY RIGHT 1 105 07200040E E-RING M4 2

10 N3303150 REVERSE EXIT ROLLER:DRIVE 1 106 07200060E E-RING PIE6(B/K) 2

11 52062686 SNAP RING 1

12 AA082070 BUSHING-8*16*7 6

13 N3304322 TIMING PULLEY:TRANS SUB DRIVE 1

14 N3303653 TIMING BELT B40S2M178 1

15 N3304253 FLANGE PULLEY:24 1

16 N3304123 TIMING PULLEY T32 T28 1

17 N3303654 TIMING BELT B40S2M174 1

18 08050088 E-RING:M6(ZN5) 1

19 N3304124 TIMING PULLEY T28 1

20 08053480 BUSHING:PHI 6 4

21 N3303410 SCREW:CABLE CONNECTOR 1

22 N3303232 GUIDE LOWER RIGHT 1

23 N3303433 DECAL:TRANSPORT GUIDE 1

24 N3303476 RUBBER ROLLER:SCANNING:DRIVEN 4

25 N3303475 ROLLER:SCANNING:DRIVEN 4

26 N3303493 SHAFT:DRIVEN:EXIT 4

27 N3303494 ROLLER:EXIT:DRIVEN 4

28 N3303418 SPRING PLATE EXIT DRIVEN 2

29 N3303426 TENSION SPRING:EXIT:OPEN CLOSE 2

30 N3303431 COVER:GUIDE PLATE:EXIT:SP 1

Index

No.
Part No. Description

58

Index

No.
Part No. Description



30. ARDF - DRIVE SECTION

59

24 25 

26 

27 

28 
29 

30 

1 2 

3 
4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

19 
20 

21 

23 
22 

31 

32 

33 34 

35 

36 

12 

12 
11 

16 

37 

24 25 

26 

27 

28 
29 

30 

1 2 

3 
4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

19 
20 

21 

23 
22 

31 

32 

33 34 

35 

36 

12 

12 
11 

16 

37 



30. ARDF - DRIVE SECTION

Q'ty Q'ty

1 N3305751 HARNESS GUIDE 1 31 N3304149 TENSION SPRING TRANSPORT MOTOR 1

2 N3306110 FAN BRACKET 1 32 N3303652 TIMING BELT B40S2M158 1

3 D3404003 DC FAN:BRIDGE UNIT 1 33 N3304321 TIMING PULLEY TRANS DRIVE 1

4 NC025040 PCB ASSY : SDC : NEST 1 34 8050088 E-RING:M6(ZN5) 1

5 N3304119 TENSION SPRING:BRACKET:FEED:MOTOR 1 35 N3304324 GEAR REGIST 20Z 1

6 N3304114 BRACKET:MOTOR:PAPER FEED 1 36 N3302538 GEAR IDLE 19Z 1

7 N3304121 STEPPING MOTOR:FEED:ASSY 1 37 N3304252 FLANGE PULLEY:23 1

8 N3303631 TIMING BELT B60S2M168 1

9 N3304221 TIMING PULLEY:T48/T24:S2M 1

10 N3304115 BKT:MOTOR:PAPER FEED:SLOW DOWN:ASS'Y 1 101 04513006N-K SCREW:FLANGE:M3.0*6 15

11 54472681 SANP RING 2 102 04130060N SCREW, S-TIGHT   M3X6 BIND HEAD+ 2

12 8053480 BUSHING:PHI 6 3 103 03603006N-B SCREW:HEXA3*6 3TYPE PC 4

13 N3304212 BRACKET DRIVE SUPPORT 1 104 07200040E E-RING M4 5

14 N3303632 TIMING BELT B60S2M212 1 105 07200050E E-RING PIE5(W/T) 1

15 N3304236 TIMING PULLEY:PAPER FEED:DRIVE 1 106 07200060E E-RING PIE6(B/K) 1

16 N3300120 PARALLEL PIN:2X12 2 107 11050487 CLAMP:LWS-0511Z 2

17 N3303635 IDLE BUSHING 1 108 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 2

18 N3304237 TIMING PULLEY EXIT-REVERSE DRIVE 1

19 N3304235 GEAR:DRIVE:FEED UNIT:ASS'Y 1

20 N3304268 SHAFT:GEAR:FEED SUB-UNIT:DRIVE 1

21 N3303634 TIMING BELT B40S2M360 1

22 N3304392 PULLEY:T28 1

23 N3303122 SPRING TORSION TORQUE LIM 1

24 S0024333 STOPPER DRIVE Z23 ASSY 1

25 06320100G PIN 1

26 N3301409 GEAR:IDLE:19Z 1

27 N3304145 BRACKET MOTOR TRANSPORT 1

28 N3304143 BRACKET:SUPPORT:MOTOR:TRANSPORT 1

29 N3304151 STEPPING MOTOR:TRANS:ASSY 1

30 M0112908 FAN TRANSPORT MOTER 1

Index

No.
Part No. Description

60

Index

No.
Part No. Description



31. ARDF - FRAME SECTION

61



31. ARDF - FRAME SECTION

Q'ty Q'ty

1 N3301949 COVER GUIDE EXIT 1 101 04503008N-K SCREW:HEXA:W.F:M3.0*8:T2 5

2 M0100077 PHOTO REPLECTOR SENSOR:PS-117ND1 SR 2 102 04503008P SCREW:HEXA:W.F:M3.0*8:T2 9

3 03530120Z PHIL.TRU.HEAD SCREW:M3*12 2 103 04504008N SCREW:HEXA:W.F:M4*8:T2 17

4 N3301710 SENSOR BRACKET:LEFT 1 104 04513006N-K SCREW:FLANGE:M3.0*6 14

5 N3301322 SPRING PLATE:GUIDE:EXPOSURE GLASS 2 105 04514006N SCREW:M4*6 8

6 N3301912 PLATE:GUIDE:ENTRANCE 1 106 11050511 CLAMP:HARNESS CLAMP: LWS-0306ZC 2

7 N3301151 STAY LEFT 1 107 11050328 HARNESS CLAMP:ES0505 1

8 N3301917 ROLLER:ENTRANCE:DRIVEN 4

9 N3301918 SHAFT:ENTRANCE:DRIVEN 2

10 N3301919 LEVER:ENTRANCE:DRIVEN 2

11 N3301920 TORSION SPRING:ENTRANCE:DRIVEN 2

12 N3301120 MAIN FRAME FRONT ASSY 1

13 N3303730 CUSHION:WHITE 1

14 N3301960 COVER BASE LOWER FRONT 1

15 N3301913 SHEET:SCANNING:ENTRANCE 1

16 N3301950 BKT : SENSOR  EXIT 1

17 N3301946 FRAME:BASE 1

18 N3301131 BRACKET HINGE LEFT 1

19 N3301821 HINGE:LEFT:ASSY:NEST 1

20 N3301154 BRACKET SUPPORT BOARD 1

21 11060101 BUSHING:SR-6P3-4 1

22 N3301153 BRACKET BOARD HARDNESS 1

23 N3301141 BRACKET HINGE RIGHT 1

24 N3301841 HINGE:RIGHT:ASSY:NEST 1

25 N3301180 MAIN FRAME REAR ASSY 1

26 M0112301 ADF OPEN SENSOR 1

27 N3301947 TRAY BASE EXIT 1

28 N3301948 TRAY:BASE:EXIT:OUTER 1

29 N3301961 COVER BASE LOWER RIGHT 1

Index

No.
Part No. Description

62

Index

No.
Part No. Description



32. ARDF - DECALS AND DOCUMENTS

63

1 2 

3 



32. ARDF - DECALS AND DOCUMENTS

Q'ty Q'ty

1 N3303433 DECAL:TRANSPORT GUIDE 1

2 N3306042 DECAL:SIDE FENCE 1

3 N3306013 DECAL:MISFEED:HANDLE 1

Index

No.
Part No. Description

64

Index

No.
Part No. Description


